
 

 

 
 
 

EXISTING CONDITIONS AND 
STRESSORS REPORT 

 
 

PREPARED BY: 
 
 

SAN FRANCISCO BAY CONSERVATION 
AND DEVELOPMENT COMMISSION 

 
 

JANUARY 2012 
 

 
 
 

 
 

 



Existing Conditions and Stressors Report 
 

 
  i 

TABLE OF CONTENTS 

PROJECT INTRODUCTION .................................................................................................................... 1	
  
I. Project Purpose, Goals and Objectives........................................................................................ 1	
  
II. Sustainability Framework for Understanding Vulnerability and Risk................................. 2	
  
III. Site Selection and Project Area .................................................................................................. 4	
[...]
Eastshore Park Project Resource Summary. June 2001. 

http://www.parks.ca.gov/pages/21299/files/resource-summary-06-2001.pdf 
 
Middle Harbor Shoreline Park. www.portofoakland.com/communit/serv_midd.asp 
 
Restoration of Robert W. Crown Memorial State Beach Mitigated Negative Declaration. 

November 2009. 
http://www.ebparks.org/files/ebrpd_crown_beach_restoration_mitigated_negative_declar
ation11-16-2009c.pdf 

 
Triangle Marsh Restoration. USACE Management Measures Digital Library. 

www.iwr.usace.army.mil/docs/MMDL/ECO/NonCorpsCaseStudies.asp?ID=27 
 
Martin Luther King Jr. Regional Shoreline. http://www.savesfbay.org/mlk-regional-shoreline 
 
Adapting to Rising Tides Transportation Vulnerability and Risk Assessment Pilot Project 

Technical Report. November 2011. 
 



Existing Conditions and Stressors Report 
 

  
 107 

10. WASTEWATER FACILITIES 
 
I. Definition 
 
Wastewater is water containing sewage and other wastes from residential, commercial, and 
industrial sources. It includes water from sinks, showers, washers and toilets, chlorinated pools, 
commercial car washes, and industrial processes. Wastewater requires treatment to remove 
pollutants prior to discharge. 
 
Wastewater infrastructure includes collection and conveyance pipes, pump stations, treatment 
plants, storage and discharge facilities, monitoring stations, and overflow locations. Wastewater 
infrastructure is owned and operated by either limited purpose agencies (districts) or 
multipurpose agencies (cities) that provide either a single service—e.g., collection, treatment, or 
discharge—or a combination of services. 
 
Most wastewater in Alameda County is treated and discharged by the public wastewater 
system; however, private on-site septic systems are allowed in Alameda County where no 
public sewer system is nearby. This report does not discuss private on-site septic systems, 
because the number of systems in Alameda County is relatively low (approximately 1%, or 
5,000 households in 2005), with possibly only one system located in the ART project area (at the 
Monarch Bay Golf Course in San Leandro).  
 
II. Overview of the Public Wastewater System 
 
The wastewater system is an interconnected network of collection, treatment, and discharge 
infrastructure that is often owned and operated by separate service providers. In the ART 
project area, all wastewater is handled by at least two separate service providers (see Table 17). 
 
Collection Systems 
 
The wastewater collection systems convey wastewater to the various treatment facilities. The 
system includes both private sewer lines, known as laterals, and public sewer lines such as 
mains and interceptors. Laterals connect the plumbing of a home or business to the public 
system (generally located in the street), and are owned and maintained by individual property 
owners. The public collection system includes sewer mains, interceptors, and pump stations. 
Five cities and three districts provide wastewater collection services in the ART project area (see 
Table 18). EBMUD owns and operates a system of interceptor pipes and pump stations that 
conveys wastewater from some of the city-owned collection systems in the ART project area 
(those of Alameda, Emeryville, and Oakland) to EBMUD’s treatment facilities. The EBMUD 
interceptors and pump stations are discussed together with the treatment facilities below. 
 



Existing Conditions and Stressors Report 
 

  
 108 

Table 17. Wastewater Services Providers in the ART Project Area 
 

Community Served Collection Provider Treatment Provider Discharge Provider 

Alameda Alameda 

Emeryville Emeryville 

Oakland Oakland 

EBMUD EBMUD 

Hayward Hayward and OLSD Hayward and OLSD 

San Leandro San Leandro and OLSD San Leandro and OLSD 

San Lorenzo OLSD OLSD 

EBDA 

Union City USD USD EBDA and USD 
OLSD = Oro Loma Sanitary District 
USD = Union Sanitary District 
 

Table 18. Wastewater Collection Systems in the ART Project Area 
 

Agency Collection Area 
Size of 

Collection 
Area (square 

miles)* 

Total Connections Pump 
Stations 

Pipe 
Miles 

(public 
sewer)** 

Alameda Citywide 10.8 20,050 32 136 
Emeryville Citywide 1.2 1,000 1 14 
Hayward Most of city 62 33,000 8 375 
Oakland Citywide 56.1 100,000 7 1,069 
San Leandro Northern 2/3 of the city 8.5 (approx.) 18,500 13 130 

OLSD 

San Lorenzo, Ashland, 
Cherryland, and 
Fairview; portions of 
Castro Valley, Hayward, 
and San Leandro 

13 46,000 households 
11,000 businesses 14 300 

USD Union City, Freemont 
and Newark 60 110,524 3 760 

Source: CIWQS, February 2011 and wastewater district websites (various). 

* Square miles of public sewer do not include privately owned sewer laterals.  
** Miles of public sewer do not include privately owned sewer laterals. 
 
 
 
 
 
 
 
 
 



Existing Conditions and Stressors Report 
 

  
 109 

Figure 18. Map of Wastewater Facilities in the ART Project Area 
 

 



Existing Conditions and Stressors Report 
 

  
 110 

Treatment Systems 
 
Of the seven wastewater treatment plants in Alameda County, five are within the ART project 
area (see Figure 18 and Table 19). The two treatment plants outside of the ART project area, the 
Livermore Wastewater Treatment Plant and the Dublin San Ramon Services District (DSRSD) 
Wastewater Treatment Plant, both discharge via the Livermore-Amador Valley Water 
Management Agency (LAVWMA) export pipeline to the East Bay Dischargers Authority 
(EBDA) discharge system, which is located within the project area. Taken together, the EBDA 
agencies and LAVWMA serve 953,000 people. 
 
Oro Loma Wastewater Treatment Plant 
 
The Oro Loma Wastewater Treatment Plant is jointly owned by Oro Loma Sanitary District 
(OLSD, 75%) and Castro Valley Sanitary District (CVSD, 25%). It has a permitted average dry 
day design capacity of 20 million gallons per day (mgd), and treats an average dry weather flow 
of 10.95 mgd and a peak wet weather flow of 69.2 mgd. Wastewater is treated to a secondary 
level by physical, biological, and chemical processes, including screening, grit removal, primary 
sedimentation, activated sludge, secondary clarification, and chlorination. In wet weather 
conditions, excess flows can be diverted around the secondary treatment process. 
 
An average of 1.7 million gallons of treated effluent from OLSD is reused monthly to irrigate 
the Skywest Golf Course. The remainder is transported to the EBDA system for dechlorination 
and discharge. Sludge is anaerobically digested, dewatered using a belt filter press, and dried in 
open drying beds. Approximately 11 dry tons of biosolids are recovered per day and safely 
processed for beneficial reuse. 
 
Alvarado Wastewater Treatment Plant 
 
The Alvarado Wastewater Treatment Plant is owned and operated by Union Sanitary District 
(USD). It has a design capacity of 33 mgd, and an average dry weather flow of approximately 
24.9 mgd and peak wet weather flow of 42.9 mgd. The facility provides secondary treatment for 
all wastewater generated within the service area, including peak wet weather flows. Secondary 
treatment includes screening, primary sedimentation, activated sludge, secondary clarification, 
and chlorination. 
 
Approximately 3 mgd of reclaimed effluent is delivered to the Hayward Marsh, operated by 
East Bay Regional Parks District. The remainder of treated effluent is transported to the EBDA 
system for dechlorination and discharge. If flows exceed the capacity of the EBDA pipeline, 
USD is authorized to discharge treated, dechlorinated effluent to Old Alameda Creek since they 
do not have a wet weather bypass or overflow. Sludge is anaerobically digested, dewatered 
using centrifuges, and disposed of at an authorized site.  
 
Hayward Treatment Plant 
 
The Hayward Water Pollution Control Facility is owned and operated by the City of Hayward. 
It has a permitted design capacity of 18.5 mgd, and peak wet weather flows of 35 mgd. 



Existing Conditions and Stressors Report 
 

  
 111 

Secondary treatment is provided for all flows, and includes grit removal, primary 
sedimentation, flow equalization, trickling filter, solid contact stabilization, secondary 
clarification, and chlorination. 
 
Treated effluent is transported to the EBDA system for dechlorination and discharge. The City 
has 240 acres of out-of-service oxidation ponds that can be used for effluent storage in an 
emergency. Sludge is anaerobically digested, air-dried, and disposed of at an authorized site. 
 
San Leandro Water Pollution Control Plant 
 
The San Leandro Water Pollution Control Plant, which serves the northern two-thirds of San 
Leandro, is owned and operated by the City. It has an average dry weather flow of 5.5 mgd and 
peak wet weather flow of 22.3 mgd. Secondary treatment is provided for all flows, and includes 
grinding, primary sedimentation, trickling filter, activated sludge, secondary clarification, and 
chlorination. 
 
Approximately 200 million gallons of treated effluent are reclaimed annually for irrigation of 
municipal golf courses. The remainder is transported to the EBDA system for dechlorination 
and discharge. Sludge is anaerobically digested, dewatered using a belt filter press, and dried in 
open drying beds. An average of 4 dry tons of biosolids suitable for reuse are recovered 
annually.  
 
Treatment and Discharge 
 
East Bay Municipal Utility District (EBMUD) 
 
EBMUD serves an 88-square-mile area with a population of more 650,000. The district receives 
residential, commercial, and industrial wastewater from seven East Bay communities, including 
Alameda, Albany, Berkeley, Emeryville, Oakland, Piedmont, and the Stege Sanitary District (El 
Cerrito, Kensington, and a part of Richmond). The individual agencies that discharge to 
EBMUD’s Interceptor System own, operate, and maintain their own approximately city-owned 
collection systems that serve approximately178,400 residential, commercial, industrial, and 
institutional users. EBMUD facilities include a wastewater treatment plant, three wet weather 
treatment facilities, 15 pumping stations, 29 miles of intercepting sewers, 8 miles of sewer force 
mains, and three overflow structures. 
 



Existing Conditions and Stressors Report 
 

  
 112 

The Main Wastewater Treatment 
Plant (MWWTP) permitted dry 
weather design capacity is 120 
mgd. The permitted wet weather 
design flow capacity is 320 mgd, 
with 320 mgd receiving primary 
treatment and 168 receiving 
secondary treatment provides 
secondary treatment for up to 
168 mgd, and primary treatment 
for up to 320 mgd. The plant 
treats an annual average dry 
weather flow of approximately 
70 mgd. An on-site wet weather 
storage basin provides 
additional capacity for a short-term hydraulic peak wet weather flow of 194 mgd, and has a 
maximum wet weather capacity of 412 415 mgd. Secondary treatment is provided for all 
average dry weather flow. Treatment steps include odor control, grit removal, primary 
clarification, activated sludge, secondary clarification, disinfection, and dechlorination. Treated 
effluent is discharged through a submerged diffuser adjacent to the San Francisco-Oakland Bay 
Bridge, more than a mile offshore at a depth of 45 feet. Sludge is anaerobically digested, 
dewatered, and beneficially reused as a soil amendment through land application or as 
alternative daily cover at landfills. EBMUD produces Class B biosolids that are collected in an 
enclosed air-scrubbed hopper located next to the dewatering building at the MWWTP. In 2010, 
76,780 wet tons of biosolids were produced and all were beneficially reused as either land-
applied soil amendment or as alternative daily landfill cover. 
 
EBMUD also operates three wet weather treatment facilities that provide storage and/or partial 
blending of primary and secondary effluent during wet weather periods when the flows exceed 
the secondary treatment 
capacity at the MWWTP. 
The Oakport, Point Isabel, 
and San Antonio Creek Wet 
Weather Facilities provide 
additional wet weather 
capacity of 158 mgd, 100 
mgd, and 51 mgd, 
respectively. The flow to all 
three facilities undergoes 
screening, chlorination, and 
dechlorination. The Oakport 
and Point Isabel treatment 
plants also provide 
sedimentation, and the 
sedimentation basins at 
these two facilities allow 

 
The EBMUD Main Wastewater Treatment Plant. Source: 
KQED QUEST. Source: www.flickr.com/photos/kqedquest. 

 
EBDA effluent pump station located at the Oro Loma Sanitary 
District wastewater treatment plant. Source: EBDA, www.ebda.org. 



Existing Conditions and Stressors Report 
 

  
 113 

peak wet weather flows to be stored and returned via the interceptor system to the MWWTP for 
secondary treatment and discharge. 
 
EBMUD also owns and operates three overflow structures within the interceptor system that 
prevent sanitary sewer overflows in the streets by discharging to the Oakland Inner Harbor or 
San Leandro Bay when flows exceed the conveyance capacity. 
 
Discharge 
 
East Bay Dischargers Authority (EBDA) 
 
EBDA was formed in 1974 as a JPA. It has five member agencies: the Cities of San Leandro and 
Hayward, Union Sanitary District, Oro Loma Sanitary District, and Castro Valley Sanitary 
District. EBDA handles the discharge of wastewater from the communities served by its 
member agencies (San Leandro, Hayward, Union City, Newark, and Fremont) and from the 
communities of Pleasanton, Dublin, and Livermore through an agreement with LAVWMA. 
Overall, EBDA serves a population of approximately 800,000. 
 
Wastewater from EBDA member agencies and LAVWMA are combined and treated at EBDA 
Dechlorination Facility and then discharged to the EBDA Joint Outfall. The Dechlorination 
Facility and Joint Outfall were built in 1978 with a design capacity of 189.1 mgd. The outfall 
pipeline is approximately 7 miles long, with the last 2,000 feet a diffuser section designed to 
ensure maximum dilution and mixing with deep Bay waters. 
 

Table 19. Summary of Wastewater Treatment and Discharge Facilities in Alameda County 
 

Operator Facility Capacity Year Built 

EBDA EBDA Joint Outfall and Marina 
Dechlorination Facility 189.1 mgd 1978 

LAVWMA* LAVWMA Export Pipeline (New/Old) 20.2/21 mgd 2004/1979 
DSRSD* Wastewater Treatment Plant 17 mgd 2003 

EBMUD Main WWTP 320 mgd 1950s 
San Antonio Creek Wet Weather Facility 51 mgd 1997 
Oakport Wet Weather Facility 158 mgd 1988 

EBMUD 

Point Isabel Wet Weather Facility 100 mgd 1993 
OLSD Oro Loma WWTP 20 mgd 1969 
San Leandro San Leandro WWTP 13 mgd 1939 
USD Alvarado WWTP 33 mgd 1981 
Hayward Hayward WWTP 18.5 mgd 1954 
Livermore* Livermore Water Reclamation Plant 8.5 mgd 1958 

* Not located within the ART project area. 
 



Existing Conditions and Stressors Report 
 

  
 114 

III. Existing Stressors 
 
There are a number of existing stressors on the wastewater system. Demand due to population 
and economic growth can stress the entire system if there is limited treatment capacity, lack of 
system redundancy, and aging infrastructure that requires ongoing operation and maintenance. 
There is also stress on the system from pollutants and organic loading factors that can reduce 
treatment efficiency. 
 
Dry Weather Demand 
 
During dry weather, the amount of wastewater conveyed, treated, and discharged generally 
depends on the amount of potable water consumed for indoor uses. Population and economic 
growth will increase average and peak flows. Water conservation measures can effectively 
reduce average dry weather flows but have limited impact on pollutant or organic loading 
factors. In fact, conservation can increase the organic strength of wastewater.  
 
Wet Weather Demand 
 
Although all of the wastewater collection systems in the ART project area are designed to be 
separate from the stormwater collection systems, wet weather causes increases in wastewater 
flows due to infiltration and inflow (I/I). Infiltration occurs when groundwater enters sewer 